
_________________________________________________________________________________________________________________________ 

   P:\Eureka\2022\022067-GSD-Water\800-Permitting\PUBS\rpts\20231024-Tanks-PD.docx 
1 

GARBERVILLE SANITARY DISTRICT 
ROBERTSON/WALLAN/HURLBUTT TANKS REPLACEMENT PROJECT 

PROJECT DESCRIPTION 

1.0 Project Location and Setting 

Regional Setting 
The Garberville Sanitary District is located in the unincorporated community of Garberville in northern California, 
approximately 52 miles south-southeast of Eureka along the south fork of the Eel River and adjacent to U.S. Highway 101 
in Humboldt County (Figure 1; USGS Garberville 7.5-minute Quadrangle, Township 4 South, Range 3 East, Section 24, 
Township 4 South, Range 4 East, Sections 18 and 19, Humboldt Meridian). Garberville has a temperate Mediterranean 
climate characterized by mild, wet winters and warm, dry summers.  

Project Location 
The project is located within the boundaries of the Garberville Sanitary District (GSD; the District) in the unincorporated 
community of Garberville in northern California, approximately 52 miles south-southeast of Eureka along the south fork 
of the Eel River and adjacent to U.S. Highway 101 in Humboldt County (Figure 1; USGS Garberville 7.5-minute Quadrangle, 
Township 4 South, Range 3 East, Section 24, Township 4 South, Range 4 East, Sections 18 and 19, Humboldt Meridian). 
The project is located in several separate areas in and around the town of Garberville: 

• the Main/Hurlbutt Tank and Upper Maple Lane Pump Station site (Figures 1 and 2),

• the Wallan Tank and Wallan Pump Station site (Figures 1 and 2),

• the Arthur/Alderpoint Pump Stations site (Figures 1 and 2),

• the Robertson Tank site (Figure 1), and

• the Tobin Well site (Figure 1).

See Table 1 for the project location Assessor’s parcel numbers (APNs). 

Table 1.        Assessor’s Parcel Numbers, General Plan, Zoning Designations 

Proposed Project Component 
APN General Plan 

Designationa

Zoning 
Designationb

Storage: Existing Main Tank 032-211-011 P RS-B-5(5) 

Storage: Proposed Main Tank 032-211-021 RL RS-B-5(5) 

Storage: Existing Wallan Tank 223-191-006 RE1-5 AE-B-6 

Storage: Proposed Wallan Tank 223-191-006 RE1-5 AE-B-6 

Storage: Existing Robertson Tank 223-181-020 RA5-20 AE-B-6 

Pumping: Existing Upper Maple Lane Pump Station 032-211-011 P RS-B-5(5) 

Pumping: Existing Arthur Pump Station 223-181-025 RA5-20 AE-B-6 

Pumping: Proposed Alderpoint Pump Station 223-183-003 PF AE-B-6 

Pumping: Existing Wallan Pump Station 223-191-011 RA40 AE-B-6 

Electrical Upgrades: Standby Generators Various Various Various 

Standby Generator: Proposed Upper Maple Lane 
Pump Station 

032-211-021 RL RS-B-5(5) 

Standby Generator: Proposed Alderpoint Pump 
Station 

223-183-003 PF AE-B-6 

Standby Generator: Existing Wallan Pump Station 223-191-011 RA40 AE-B-6 

Standby Generator: Existing Tobin Well 032-135-002 P R-1

Instrumentation and Controls Improvements Various Various Various 

Distribution Piping Various Various Various 
a: General Plan Designations:  b: Zoning Designations: 

P: Public Lands      RS: Residential Suburban 
RL: Residential Low Density     AE: Agriculture Exclusive 
RE: Residential Estates R-1: Residential One Family
RA: Residential Agriculture 
PF: Public Facility 



_________________________________________________________________________________________________________________________ 
                           

                                                       P:\Eureka\2022\022067-GSD-Water\800-Permitting\PUBS\rpts\20231024-Tanks-PD.docx 
2 

 

 
 



_________________________________________________________________________________________________________________________ 
                           

                                                       P:\Eureka\2022\022067-GSD-Water\800-Permitting\PUBS\rpts\20231024-Tanks-PD.docx 
3 

 
 



_________________________________________________________________________________________________________________________ 
                           

                                                       P:\Eureka\2022\022067-GSD-Water\800-Permitting\PUBS\rpts\20231024-Tanks-PD.docx 
4 

Surrounding Land Uses and Existing Setting 
The project is located east of the South Fork Eel River and U.S. Highway 101. The Main/Hurlbutt Tank and Upper Maple 
Lane Pump Station site is developed with rural residential uses and existing District water system infrastructure. It is 
surrounded by timberlands to the east, the urbanized Garberville downtown to the north, and U.S. Highway 101 to the 
west and south. The Wallan Tank and Wallan Pump Station site is developed with rural residential uses and existing 
District water system infrastructure. It is surrounded by rural residential and agricultural uses. The Arthur/Alderpoint 
Pump Stations sites are developed with the existing Arthur Pump Station and a CALFIRE station respectively and are 
surrounded by rural residential and agricultural uses as well as forested areas. The Robertson Tank site is developed with 
existing District water system infrastructure and is surrounded by rural residential and agricultural uses as well as 
forested areas. The Tobin Well site is developed with existing District water system infrastructure and is surrounded by 
single-family residential development.  

 

2.0 Existing Conditions 

Overview 
The Garberville community is located in northern California, approximately 52 miles south-southeast of Eureka on the 
south fork of the Eel River and adjacent to U.S. Highway 101 in Humboldt County (Figure 1). Garberville has a population 
of 818 people according to the 2020 Decennial Census Program estimate.  
 
The District serves the unincorporated town of Garberville and surrounding area with sewer, wastewater, and water 
services. The District was formed in 1932 for the purpose of providing sanitary sewer services. After purchasing the 
privately held Garberville Water Company in 2004, the District began providing drinking water to customers in the 
district. The District owns, operates, maintains, and manages the public drinking water system (CA1210008), which 
includes two drinking water sources, water treatment facilities, three finished water storage tanks currently in service, 
multiple pumping stations, and a distribution piping network. The District’s service area covers 581 acres, and the water 
system serves approximately 1,200 people in the Garberville community through approximately 470 service connections. 
The California State Water Resources Control Board (SWRCB) Division of Drinking Water (DDW) has jurisdiction over the 
District’s drinking water system. 

Water System Facilities 

Sources  

South Fork Eel River Infiltration 

The South Fork of the Eel River Infiltration Gallery, located at N 19222330 E 6059360 CCS83, serves as the primary water 
source for the District. Originally installed in 1940, the river intake system consists of perforated pipes that run 
horizontally below the surface of the riverbed. These pipes feed into a 16-inch-diameter steel and polyvinyl chloride 
(PVC) pipe casing within a vertically oriented 4-foot-diameter corrugated metal pipe (CMP) over 40 feet in height, which 
extends above the 100-year flood level on the east riverbank. Situated within the 16-inch steel casing are two 20-
horsepower (HP) variable speed vertical submersible turbine pumps, each with a rated capacity of 350 gallons per minute 
(gpm) at 153 feet total dynamic head (TDH). The bottom of the pumps sits at an elevation of 289 feet and they discharge 
to a common 6-inch pipeline that transports raw water to the District’s surface water treatment plant (SWTP) on Tooby 
Ranch Road. The current raw water pumps were installed in 2014 and only one pump operates at a time. A permanent 
backup generator at the raw water intake can power the pumps during a utility power outage. 
 
Surface water supply capacity for the District is permitted through both a State Water Resources Control Board Right to 
Divert and Use Water License 3404 (Permit 5487, Application 9686) and Permit 20789 (Application 29981). Together, 
these allow the District to divert up to 0.75 cubic feet per second (cfs) and, based on the California Department of Fish 
and Wildlife Lake or Streambed Alteration Agreement Notification No 1600-2012-0030-R1, is further limited to no more 
than 10% of stream flow as measured at the United States Geological Survey (USGS) gauge station number 11476500 at 
Miranda. The total quantity of water permitted to be diverted on an annual basis is 245.5 acre-feet per year. 



_________________________________________________________________________________________________________________________ 
                           

                                                       P:\Eureka\2022\022067-GSD-Water\800-Permitting\PUBS\rpts\20231024-Tanks-PD.docx 
5 

Tobin Well 

The Tobin Well, located at 510 Pine Lane, serves as a backup water source for the District and provides water during 
periods when the Eel River exhibits high turbidity. In 2014, the District installed a duplex variable speed pump system 
designed to supply 100 gpm at 173 feet TDH. Level controls vary the pump’s output to maintain a preset water surface 
elevation, based on the recharge capacity of the well. Significant drawdown has been noted in the past. Disinfection of 
the well water is achieved via 12.5% sodium hypochlorite injection drip dosed of 0.5-1.0 milligrams per liter. This source 
is used very infrequently, primarily during emergencies, such as in late 2017 when the underground chlorine contact 
chamber failed at the treatment plant. 

Treatment 

The District’s SWTP is located on Tooby Ranch Road at a finished floor elevation of 388 feet. The SWTP began operating 
in 2014 to replace the aging water treatment plant that was previously located next to the Hurlbutt finished water storage 
tank at an elevation of approximately 700 feet. SWTP treatment processes include flocculation, direct filtration, and 
chlorination, followed by finished water pumping into the distribution system. Polymer is injected as a coagulant and 
filter aid into the raw water supply pipe upstream of the 5,500-gallon, baffled flocculation tank, which is an 8-foot-
diameter, 14-foot-long, horizontal cylindrical pressure tank rated for 150 pounds per square inch, gage. 
  
Downstream of the flocculator are two Loprest 9-foot-diameter vertical pressure filters with 6-foot straight shell length. 
The filters contain 18 inches of filter sand and 12 inches of anthracite with two grades of media support gravel and include 
associated piping, valves, controls, and accessories. The filtration system requires periodic backwashing of the filter 
media with finished water. The spent backwash water is stored in a 35,000-gallon, 18-foot diameter welded steel storage 
tank. Two backwash recycling pumps draw clearwater from the spent backwash water storage tank and inject it back 
into the treatment system upstream of the filters. Sediment is periodically pumped from the spent backwash tank and 
trucked to a disposal site.  
  
After exiting the filters, treated water is disinfected using liquid sodium hypochlorite, which is injected upstream of the 
chlorine contact chamber. That chamber provides chlorination detention time prior to the water entering the distribution 
system. Originally, the SWTP was constructed with an underground chlorine contact chamber of 30-inch serpentine pipe. 
That pipe failed in November 2017 and was replaced in 2018 with an aboveground, 20,000-gallon, steel baffled pressure 
vessel, which provides disinfection contact time.  
  
Duplex finished water pumps located downstream of the chlorine contact tank operate in series with the raw water 
pumps and deliver finished water to the distribution system and to the Hurlbutt Tank, which is the main finished water 
storage tank in the District’s water system.  
 
The SWTP has a 60-kilowatt, permanently mounted, diesel generator with a fuel tank capacity that will allow for 72 hours 
of continuous operation. This generator can power the entire SWTP facility during utility power outages. 

Distribution and Storage Facilities 
The current distribution system includes three active booster pump stations, three operating finished water storage 
tanks, and five main pressure zones that supply water to customers throughout the District.  

Pressure Zones and Booster Stations 
After leaving the treatment plant, finished water is pumped into the distribution system through an 8-inch main that 
runs up Sprowl Creek Road to the downtown distribution piping network where it also connects to an 8-inch pipe that 
runs to the Hurlbutt finished water storage tank. The Hurlbutt Tank is located on Assessor’s parcel number (APN) 032-
211-012 at an elevation of approximately 700 feet. The Hurlbutt Tank supplies water to pressure Zones 1 and 2, which 
accounts for approximately 85.1% of the District’s service connections. The tank gravity feeds Zone 1 connections, 
including those in the downtown core area and a few subzones at lower elevations, which are fed through pressure 
reducing valves (PRVs). Two vertical submersible Upper Maple Lane Booster Pumps mounted within the Hurlbutt Tank 
supply water to Zone 2 customers, which consist of residences on Hillcrest Drive and Maple Lane located at elevations 
above the Hurlbutt Tank.  



_________________________________________________________________________________________________________________________ 
                           

                                                       P:\Eureka\2022\022067-GSD-Water\800-Permitting\PUBS\rpts\20231024-Tanks-PD.docx 
6 

Previously, the Oak Street Pump Station pumped water to Zone 2 connections. The corrugated metal pump house for 
the Oak Street Pump Station is now in very poor condition. 
 
The Hurlbutt Tank also gravity feeds the Arthur Pump Station. Situated at an elevation of 659 feet adjacent to Alderpoint 
Road near the intersection of Arthur Road, the Arthur Pump Station transfers water to the Alderpoint Tank, sited at a 
base elevation of 915 feet on the north side of Alderpoint Road. The Alderpoint Tank feeds Zone 3 (through a pressure 
reducing station) and Zone 4 connections. Zones 3 and 4 account for 13.4% of the District’s water service connections. 
The Alderpoint Tank also supplies water to the Wallan Pump Station, at an elevation of 866 feet on the south side of 
Wallan Road. The Wallan Pump Station pumps water up to the Wallan Tank, the highest tank in the system at an elevation 
of 1,155 feet. The Wallan Tank serves Zone 5 customers, which account for the remaining 1.5% of service connections in 
the District’s service area.  
 
Table 2 summarizes the five major pressure zones that supply drinking water to service connections throughout the 
District’s service area. Refer to Figure 2 for a map of the District’s service area and pressure zones.  
 
 

Table 3 lists the three booster pump stations in service within the District’s distribution system. 

Table 2.  Pressure Zones and Associated Parameters, Garberville Sanitary District  

Pressure 
Zone  

 No. of 
Connec-

tionsa 

Elevation Rangeb 
of Connections 

(feet) 

Portion of 
Total Water 
Consumed 

Associated 
Storage 

Tank  
Notes 

1 379 

Downtown: 497-
614; 

With PRVs: 326-
386 

80.98% Hurlbutt  

This zone includes all customers that are 
served by gravity feed from the Hurlbutt 
Tank, including sub-zones that have PRVs 
to decrease the pressure. Zone 1 includes 
sub-zones 1, 1A, 1B, 1C, 1D, and 1E. 

2 21 666-725 2.74% Hurlbutt 

This zone is supplied water from the 
vertical pumps and pneumatic tanks at the 
Hurlbutt Tank and includes the houses 
along Hillcrest Drive and Upper Maple 
Lane. 

3 20 677-688 3.84% Alderpoint 

This zone includes customers located 
primarily on Arthur Road. The Robertson 